
 

Bio 350 
 

SPARE PARTS 
 

 

 
 

 
 
 
 
 
 
 
 
 

Rev.1-2011 
 

 
 



 

Bio 350 
 

TAB. 1 – Basic m achine  
 

 

Pos. Description No. Code      
1 Left frame 1 000844      
2 Right frame 1 000845      
3 Upper bottom 1 000846      
4 Lower bottom 1 000847      
5 Cover 1 B300T010003      
6 Internal casing 1 B300T010002      
7 Screen 1 B300T010005      
8 Screen rod 2 B300T010008      
9 Bearing UCFC 209 2 B300T010009      
10 Self-lock nut M14 8 900418      
11 Washer ø14x28 8 900422      
12a Rotor with standard hammers 1 000848      
12b Rotor with large hammers 1* 000849      
12c Rotor with blades & hammers 1* 000850      
12d Rotor with blades 1* 000851      
13 Screw M12x25 20 900450      
14 Washer ø12x24 32 900344      
15 Cover 2 B300T010013      
16 Self-lock nut M12 6 900362      
17 Pin R 2,5 2 530003000      
18 Bottom hammer blade 1 000852      
19 Screw M12x35 2 900407      
20 Screw M18x50 2 900623      
21 Self-lock nut M10 4 900030      
22 Idler support 1 B300T03B0023      
         
         
         
         
         
         
         
         
         
         
         
         
         
         

 
 
 



 

Bio 350 
 

TAB. 1 – Basic m achine  
 

 

 
 
 
 
 
 
 
 

 
 
 
 
 

 
 

 
 

 



 

Bio 350 
 

TAB. 2a – Rotor with standard hammers  
 

Pos. Description No. Code      
1 Rotor 1 B300T010041      
2 Rod 4 B300T010014      
3 Screw M10x16x1 8 500010201      
4 Washer ø10x30 8 510010000      
5 Spacer 6,1mm 16 B300T010037      
6 Spacer 12,2mm 8 B300T010038      
7 Spacer 18,3mm 32 000769      
8 Hammer 6mm 48 B300T010016      
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         

 
 
 



 

Bio 350 
 

TAB. 2a – Rotor with standard hammers  
 

 

 
 
 

 



 

Bio 350 
 

TAB. 2b – Rotor with large hammers  
 

 

Pos. Description No. Code      
1 Rotor 1 B300T010041      
2 Rod 4 B300T010014      
3 Screw TE M10x16x1 8 500010201      
4 Washer ø10x30 8 510010000      
5 Spacer 6,1mm 16 B300T010037      
6 Spacer 12,2mm 8 B300T010038      
7 Spacer 14,5mm 16 B300T010039      
8 Large hammer 16 B300T010040      
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         

 
 



 

Bio 350 
 

TAB. 2b – Rotor with large hammers  
 

 

 
 

 



 

Bio 350 
 

TAB. 2c – Rotor with blades & hammers  
 

 

Pos. Description No. Code      
1 Rotor 1 B300T010041      
2 Rod 4 B300T010014      
3 Screw TE M10x16x1 8 500010201      
4 Washer ø10x30 8 510010000      
5 Spacer 6mm 8 000763      
6 Spacer 8,5mm 24 000761      
7 Spacer 2mm 8 000765      
8 Large hammer 8 B300T010040      
9 Right blade support 4 000759      
10 Left blade support 4 000760      
11 Right lock blade 4 000767      
12 Left lock blade 4 000762      
13 Pin 8 000766      
14 Washer ø16x3 8 900003      
15 Screw TE M16x60x1.5 8 900587      
16 Blade 8 000768      
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         

 
 



 

Bio 350 
 

TAB. 2c – Rotor with blades & hammers  
 

 

 
 

 



 

Bio 350 
 

TAB. 2d – Rotor with blades  
 

 

Pos. Description No. Code      
1 Rotor 1 B300T010041      
2 Rod 4 B300T010014      
3 Screw TE M10x16x1 8 500010201      
4 Washer ø10x30 8 510010000      
5 Spacer 6mm 8 000763      
6 Spacer 8,5mm 24 000761      
7 Spacer 2mm 8 000765      
8 Spacer 40mm 8 000764      
9 Right blade support 4 000759      
10 Left blade support 4 000760      
11 Right lock blade 4 000767      
12 Left lock blade 4 000762      
13 Pin 8 000766      
14 Washer ø16x3 8 900003      
15 Screw TE M16x60x1.5 8 900587      
16 Blade 8 000768      
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         

 
 



 

Bio 350 
 

TAB. 2d – Rotor with blades  
 

 

 
 

 



 

Bio 350 
 

TAB. 3 – Feed roller  
 

 

Pos. Description No. Code      
1 Screw TE M12x30 2 900308      
2 Washer ø40x5 2 000443      
3 Spring pin 2 000853      
4 Screw TE M12x40 2 900371      
5 Washer ø12x24 2 900344      
6 Eyebolt M12 2 900345      
7 Nut M12 2 520004012      
8 Bracket with flange 1 000854      
9 Shaft 1 000855      
10 Bracket without flange 1 000856      
11 Feed roller (standard) 1 B300T010025      
12 Bearing UCFL 205 2 B300T010020      
13 Washer ø16x32 4 900003      
14 Screw TE M16x35 4 900309      
15 Rigid coupling ø25 1 B300T010019      
16 Key 10x8x35 2 530001035      
17 Brackets rod 1 000857      
18 Screw TE M10x25 2 900380      
19 Washer ø10x30 2 900026      
20 Feed roller (with blades)* 1 000858      
21 Blade 8 000042      
22 Screw TSPEI M10x25 32 900225      
         
 *Optional        
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         

 
 



 

Bio 350 
 

TAB. 3 – Feed roller  
 

 

 
 

 



 

Bio 350 
 

TAB. 4 – Loading conveyor  
 

 

Pos. Description No. Code      
1 Conveyor roller 1 000859      
2 Input roller control 1 000860      
3 Slide for chain Assy 1 000861      
4 Rear slide 1 000862      
5 Right border drive 1 000863      
6 Left border drive 1 000864      
7 Right tensioner support 1 000865      
8 Left tensioner support 1 000866      
9 Bearing carrier 2 000867      
10 Iron chain 92 000868      
11 Bearing UCFL 205 2 B300T010020      
12 Spring 2 B300T010021      
13 Screw TE M16x120 2 900624      
14 Nut M16 2 900445      
15 Coupling ø25 1 B300T010019      
16 Spring retainer 2 000869      
17 Key 8x7x25 1 530004000      
18 Screw TSPEI M6x15 22 900625      
19 Polizene band 2 000870      
20 Self-lock nut M6 22 900041      
21 Screw TE M10x25 24 900380      
22 Washer ø10x20 22 900028      
23 Screw TE M8x25 12 900333      
24 Washer ø8x16 12 900034      
25 Washer ø10x25x8 2 000876      
26 Rod 2 000871      
27 Seeger ring I-52 2 900626      
28 Bearing 6205 2RS 2 900595      
29 Shaft with gear 1 000872      
30 Seeger ring I-30 2 900627      
31 Spacer ø30x41x1 2 021100002      
32 Spacer ø30x41x2 4 900628      
33 Gear with welded bush 1 000873      
34 Shaft with discs 1 000874      
35 Bush RCK16 ø30x55 2 900629      
36 Gear 2 000875      
         
         
         

 
 



 

Bio 350 
 

TAB. 4 – Loading conveyor  
 

 
 

 
 

 



 

Bio 350 
 

TAB. 5 – Hopper  
 

 

Pos. Description No. Code      
1 Right side 1 000877      
2 Left side 1 000878      
3 Rear side 1 000879      
4 Rear side support 1 000880      
5 Screw TE M10x25 18 900380      
6 Washer ø10x20 30 900028      
7 Self-lock nut M10 18 900030      
8 Screw TE M10x30 4 900373      
9 Right frame 1 000881      
10 Washer ø12x24 4 900344      
11 Screw TE M12x25 4 900450      
12 Spring washer ø16 2 900577      
13 Handle 1 000882      
14 Rod 1 000883      
15 Screw TE M8x25 7 900333      
16 Washer ø8x16 19 900034      
17 Self-lock nut M8 9 900041      
18 Retainer plate 2 000884      
19 Spacer ø17x28 2 000885      
20 Screw TE M10x60 2 900155      
21 Left frame 1 000886      
22 Frame for protection rubber 1 000887      
23 Screw TBEI M8x20 2 900039      
24 Protection rubber 1 000888      
         
         
         
         
         
         
         
         
         
         
         
         
         
         
         

 
 



 

Bio 350 
 

TAB. 5 – Hopper  
 

 

 
 

 



 

Bio 350 
 

TAB. 6 – Hydraulic transmission  
 

 

Pos. Description No. Code  Pos. Description No. Code 
1 Plate 1 000889  39 Screw TE M8x25 3 900333 
2 Cover (oil tank) 1 000890  40 Washer ø8x16 3 900034 
3 Cover (hydraulic motors) 1 000891  42 Screw TE M12x35 4 900407 
4 Cover (pump) 1 000892  43 Washer ø12x24 4 900344 
5 Pin 1 B300T040014      
6 Tie 1 000884      
7 Spring 1 900272      
8 Pump 1 B300T040007      
9 Oil tank 1 B300T040001      
10 Spacer 1 B300T040013      
11 Pulley 1A 95 1 B300T040004      
12 Bush (pulley 1A 95) 1 B300T040003      
13 Fan 1 B300T040002      
14 Washer 1 B300T040012      
15 Screw 1 B300T040021      
16 Key 1 B300T040020      
17 Hydraulic motor 250cc (loading chain) 1 900234      
18 Hydraulic motor 400cc (feed roller) 1 B300T040009      
19 Valve 80 Bar 2 B300T040008      
20 Solenoid 1 B300T040023      
21 Solenoid base 1 900276      
22 Connector 12V 1 B300T040012      
23 Lever 1 000885      
24 Hydraulic hose 3/8” rd-rd 1 000893      
25 Hydraulic hose 3/8” rd-rd 1 000894      
26 Hydraulic hose 3/8” rd-rc 1 000895      
27 Hydraulic hose 3/8” rd-rc 1 000896      
28 Hydraulic hose 3/8” rc-rc 1 000897      
29 Screw TE M6x20 6 900395      
30 Washer ø6x12 6 900365      
31 Belt A-42 1 B300T040026      
32 Screw TE M6x30 1 900630      
33 Nut M6 1 900631      
34 Self-lock nut M10 4 900030      
35 Washer ø10x20 4 900028      
36 Screw TE M10x60 4 900155      
37 Screw TE M10x25 1 900380      
38 Washer ø10x30 1 900026      

 
 



 

Bio 350 
 

TAB. 6 – Hydraulic transmission  
 

 

 
 

 



 

Bio 350 
 

TAB. 7 – Diesel Transmission 27 HP  
 

 

Pos. Description No. Code  Pos. Description No. Code 
1 Belt cover 1 000898  39 Screw TE M8x20 8 900378 
2 Screw TE M10x25 8 900380  40 Countershaft 1 000312 
3 Washer ø10x20 16 900028  41 Anti-vibrating support (tank) 4 900294 
4 Bush (pulley 4B 315 or 318)  1 900638  42 Key 1 B300T03B0020 
5 Pulley 4B 315 (or 318) 1 900639  43 Anti-vibrating support (engine) 4 B300T03B0016 
6 Screw TE M12x130 1 900632  44 Engine 27 HP 1 B300T03B0004 
7 Washer ø12x24 1 900344  45 Radiator cover 1 B300T03B0002 
8 Washer ø12x36 1 900447  46 Plug 1 B300T03B0001 
9 Seeger ring I-47 1 900640  47 Accelerator lever 1 B300T03B0045 
10 Bush (pulley 1B 106) 1 B300T070026  48 Counter hours 1 B300T03B0044 
11 Pulley 1B 106 1 B300T070025  49 Engine control panel 1 B300T03B0040 
12 Belt B-55 (rotor tab1 12c/12d) 1 900641  50 Counter hours support 1 B300T03B0042 
13 Spacer PS ø30x2 1 900628  51 Engine control panel support 1 000905 
14 Spacer ø35x60 1 000899  52 Engine frame 1 B300T03B0047 
15 Washer ø30x55x3 (rotor tab1 12c/12d) 5 900635  53 Accelerator lever support 1 B300T03B0046 
16 Idler 1B 100 retainer 1 000884  54 Accelerator cable 1 000906 
17 Bearing 6204 2RS 2 900636  55 Anti-vibrating ø30x20 2 M8 M 6 900645 
18 Fan idler 1B 100 1 900642  56 Washer ø8x16 13 900034 
19 Idler pin 1B 100 1 B300T070019  57 Muffler 1 B300T03B0007 
20 Washer ø47x7x12.5 1 000900  58 Muffler protection 1 B300T03B0006 
21 Belt B-73 (or B-72) 3 900643  59 Screw TE M8x15 3 900401 
22 Screw TE M12x180 1 900633  60 Washer ø8x24 3 900038 
23 Retainer washer 1 B300T03B0030  61 Tank 1 900290 
24 Coupling Transfluid 9 K 1 B300T03B0032  62 Tank staff 2 B300T03B0038 
25 Screw TE M16x80 1 900634  63 Washer ø10x20 14 900028 
26 Washer ø16x32 1 511120020  64 Fusible plug 1 900637 
27 Washer ø15x55x5 1 000901  65 Muffler support 1 B300T03B0012 
28 Seeger ring I-65 1 900644  66 Tank support 1 900293 
29 No-stress sensor 1 900236  67 Nut M8 6 520001008 
30 Idler 3B 106 1 B300T03B0025  68 Bush (pulley 4B-180 rotor tab1 12a/12b) 1 B300T03B0028 
31 Idler pin 3B 106 1 B300T03B0024  69 Pulley 4B-180 (rotor tab1 12a/12b) 1 B300T03B0027 
32 Idler retainer 3B 106 1 000902  70 Belt B-64 (rotor tab1 12a/12b) 3 B300T03B0022 
33 Screw TE M10x30 16 900373  71 Belt B-46 (rotor tab1 12a/12b) 1 B300T070023b 
34 Battery cable + 1 000903  72 No-stress Plus 1 900555 
35 Battery 1 B300T03B0014  73 Plate (no-stress) 1 000907 
36 Battery cable - 1 000904      
37 Engine support 1 B300T03B0015      
38 Engine flange 1 000311      

 
 
 



 

Bio 350 
 

TAB. 7 – Diesel Transmission 27 HP  
 

 

 
 

 



 

Bio 350 
 

TAB. 8 – Diesel Transmission 40 HP  
 

 

Pos. Description No. Code  Pos. Description No. Code 
1 Belt cover 1 000898  39 Bearing 6210 1 900646 
2 Screw TE M10x25 8 900380  40 Countershaft 1 B300T03C0019 
3 Washer ø10x20 16 900028  41 Anti-vibrating support (tank) 4 900294 
4 Bush (pulley 4B 315 or 318)  1 900638  42 Key 1 B300T03B0020 
5 Pulley 4B 315 (or 318) 1 900639  43 Anti-vibrating support (engine) 4 B300T03B0016 
6 Screw TE M12x130 1 900632  44 Engine 40 HP 1 B300T03C0008 
7 Washer ø12x24 1 900344  45 Radiator cover 1 B300T03B0002 
8 Washer ø12x36 1 900447  46 Plug 1 B300T03B0001 
9 Seeger ring I-47 1 900640  47 Accelerator lever 1 B300T03B0045 
10 Bush (pulley 1B 106) 1 B300T070026  48 Counter hours 1 B300T03B0044 
11 Pulley 1B 106 1 B300T070025  49 Engine control panel 1 B300T03B0040 
12 Belt B-55 (rotor tab1 12c/12d) 1 900641  50 Counter hours support 1 B300T03B0042 
13 Spacer PS ø30x2 1 900628  51 Engine control panel support 1 000905 
14 Spacer ø35x60 1 000899  52 Engine frame 1 B300T03B0047 
15 Washer ø30x55x3 (rotor tab1 12c/12d) 5 900635  53 Accelerator lever support 1 B300T03B0046 
16 Idler 1B 100 retainer 1 000884  54 Accelerator cable 1 000906 
17 Bearing 6204 2RS 2 900636  55 Screw TE M8x25 3 900333 
18 Fan idler 1B 100 1 900642  56 Washer ø8x16 14 900034 
19 Idler pin 1B 100 1 B300T070019  57 Muffler 1 B300T03C0007 
20 Washer ø47x7x12.5 1 000900  58 Muffler protection 1 B300T03C0006 
21 Belt B-73 (or B-72) 3 900643  59 Upper tank staff 2 B300T03C0036 
22 Screw TE M12x180 1 900633  60 Staff tie 4 B300T03C0037 
23 Retainer washer 1 B300T03B0030  61 Tank 1 B300T03C0038 
24 Coupling Transfluid 9 K 1 B300T03B0032  62 Lower tank staff 2 B300T03C0034 
25 Screw TE M16x80 1 900634  63 Nut M8 14 520001008 
26 Washer ø16x32 1 511120020  64 Fusible plug 1 900637 
27 Washer ø15x55x5 1 000901  65 Muffler support 1 B300T03C0012 
28 Seeger ring I-65 1 900644  66 Tank support 1 B300T03C0033 
29 No-stress sensor 1 900236  67 Anti-vibrating ø30x20 2 M8 M 2 900645 
30 Idler 3B 106 1 B300T03B0025  68 Bush (pulley 4B-180 rotor tab1 12a/12b) 1 B300T03B0028 
31 Idler pin 3B 106 1 B300T03B0024  69 Pulley 4B-180 (rotor tab1 12a/12b) 1 B300T03B0027 
32 Idler retainer 3B 106 1 000902  70 Belt B-64 (rotor tab1 12a/12b) 3 B300T03B0022 
33 Screw TE M10x30 16 900373  71 Belt B-46 (rotor tab1 12a/12b) 1 B300T070023b 
34 Battery cable + 1 000903  72 No-stress Plus 1 900555 
35 Battery 1 B300T03B0014  73 Plate 1 000907 
36 Battery cable - 1 000904  74 Screw TE M8x15 3 900401 
37 Engine support 1 B300T03B0015  75 Washer ø8x24 2 900038 
38 Engine flange 1 B300T03C0018      

 
 
 



 

Bio 350 
 

TAB. 8 – Diesel Transmission 40 HP  
 

 

 
 

 



 

Bio 350 
 

TAB. 9 – Road trailer 80 Km/H  
 

 

Pos. Description No. Code  Pos. Description No. Code 
1 Trailer 1 000909  39 Rear fog light 1 900251 
2 Drawbar 1 900651  40 Screw TE M8x25 8 900333 
3 Axle 1 900652  41 Screw TE M8x20 1 900378 
4 Wheel 195 R14 C 2+1 900653  42 Self-lock nut M6 10 900041 
5 Right mudguard 1 000910  43 Screw TE M6x16 10 900366 
6 Left mudguard 1 000911  44 Plate 2 000916 
7 Jockey wheel 1 900654  45 Wiring 1 000917 
8 Screw TE M16x140 2 900647      
9 Self-lock nut M16 2 900369      
10 Self-lock nut M10 4 900030      
11 Screw TE M10x30 4 900373      
12 Screw TE M14x45 4 900648      
13 Self-lock nut M14 4 900418      
14 Screw TE M10x45 8 900527      
15 Axle screw M12x22x1,5 10 900649      
16 Complete light box 1 000912      
17 Screw TE M10x25 10 900380      
18 Side reflector 2 900655      
19 Front reflector 2 900656      
20 Wheel support 1 000913      
21 Pin 1 000914      
22 Screw TE M12x120 1 900624      
23 Self-lock nut M12 1 900362      
24 Washer ø12x24 2 900344      
25 Retainer 1 000915      
26 Pin R3 1 530005501      
27 Light box 1 B300T06C0003      
29 Cable cover 1 B300T06C0015      
29 Marker lamp 2 900657      
30 Plate light 2 900249      
31 Left light 1 900658      
32 Right light 1 900659      
33 Self-lock nut M8 23 900027      
34 Screw TE M6x25 8 900044      
35 Coupling joint 1 B300T06C0014      
36 Screw TCEI M6x25 3 900650      
37 Washer ø8x16 12 900034      
38 Support plate 1 000291      

 
 



 

Bio 350 
 

TAB. 9 – Road trailer 80 Km/H  
 

 

 
 

 



 

Bio 350 
 

TAB. 10 – Output fan  
 

 

Pos. Description No. Code      
1 Cover 1 B300T070012      
2 Cover 1 000918      
3 Bearing UCFC 206 2 B300T070014      
4 Screw TE M12x25 14 900450      
5 Washer ø12x24 18 900344      
6 Self-lock nut M12 6 900362      
7 Protection for bearing UCFC 206 1 B300T070013      
8 Seeger ring ø28x2 2 900660      
9 Exhaust output 1 B300T070007      
10 Fan shaft (rotor Tab1 12a/12b) 1 B300T070024      
11 Double fan 2 000785      
12 Discharge tube (curve) 1 B300T070003      
13 Discharge deflector 1 B300T070001      
14 Regulation rod (discharge deflector) 1 B300T070002      
15 Knob M8 M 1 900661      
16 Screw TE M6x20 2 900395      
17 Self-lock nut M8 2 900027      
18 Screw TE M8x20 1 900378      
19 Self-lock nut M6 1 900041      
20 Knob 25x8 1 900009      
21 Spring 2 B300T070006      
22 Screw TE M10x45 2 900527      
23 Washer ø10x20 4 900028      
24 Self-lock nut M10 2 900030      
25 Washer ø10x30 2 900026      
26 Nut M8 3 500001108      
27 Screw TE M10x25 2 900380      
28 Washer ø6x12 2 900365      
29 Washer ø8x16 2 900034      
30 Pin 1 B300T070009      
31 Fan shaft (rotor Tab1 12c/12d) 1 B300T070031      
         
         
         
         
         
         
         
         

 



 

Bio 350 
 

TAB. 10 – Output fan  
 

 

 
 



 

Bio 350 
 

TAB. 11 – Discharge conveyor (optional)  
 

 

Pos. Description No. Code  Pos. Description No. Code 
1 Gearbox 1 900668  39 Discharge conveyor cover 1 000943 
2 Right cover 1 000929  40 Conveyor cover angle bar 1 000944 
3 Left cover 1 000930  41 Rear safety rubber 1 000945 
4 Pulley 2 SPA 125 1 900669  42 Rubber support 1 000946 
5 Bush 1610 1 900546  43 Conveyor frame top section 1 000947 
6 Belt A-43 2 014900000  44 Conveyor frame bottom section 1 000948 
7 Pulley 2 SPA 80 1 900670  45 Nut M20 4 900673 
8 Bush 1210 4671 1 900671  46 Conveyor roller 1 000949 
9 Washer ø16x3 X 900003  47 Seeger ring 2 900626 
10 Key 8x7x30 1 900376  48 Conveyor roller ø50 2 900674 
11 Screw TE M10x25 4 900380  49 Bearing 6205 2RS 2 900595 
12 Washer ø10x20 2 900028  50 Bearing support 2 000867 
13 Screw TE M6x16 11 900366  51 Roll pin 2 900675 
14 Washer ø6x18 8 900046  52 Adjuster rod M20x250 2 000950 
15 Self lock nut M6 11 900041  53 Conveyor support rod 1 000951 
16 Screw TE M8x10 4 900672  54 Self lock nut M8 12 900027 
17 Washer ø8x16 17 900034  55 Washer ø8x24 8 900038 
18 Screw TE M8x16 15 900401  56 Discharge conveyor 500x6440 1 000952 
19 Spacer 25x11x55 1 000931  57 Conveyor moving rod 1 000953 
20 Screw TE M10x70 1 500070010  58 Conveyor bottom material catcher 1 000954 
21 Washer ø10x30 3 900026  59 Circlip pin 4,5 1 900033 
22 Screw TE M12x35 2 900407  60 Plate 1 000955 
23 Self lock nut M12 12 900362      
24 Screw TE M12x25 2 900450      
25 Washer ø12x24 14 900344      
26 Screw TE M8x25 2 900333      
27 Washer ø8x30x5 2 000932      
28 Conveyor roller 1 000933      
29 Bearing UCFL 205 2 B300T010020      
30 Right conveyor support 1 000934      
31 Left conveyor support 1 000935      
32 Right support bracket 1 000936      
33 Left support bracket 1 000937      
34 Conveyor support 1 000938      
35 Left conveyor side support  1 000939      
36 Right conveyor side support 1 000940      
37 Front safety rubber 1 000941      
38 Conveyor side brush 2 000942      

 

 



 

Bio 350 
 

TAB. 11 – Discharge conveyor (optional)  
 

 

 
 

 
 


